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TESTING TO SABS 1733:2002
0 SUMMARY
A full specification test was performed on the Franke Kitchens prison toilet pan submitted. This

toilet pan passed these tests. Refer to clause 4 for the detail of the test performed and to
clause 9 for a summary of the results.

1 DESCRIPTION OF SAMPLE

The low flushing toilet pan was submitted by Mr C. Rothman of and on behalf the company
Franke Kitchen Systems.

Sample No. Quantity Sample Description
ZH 223 a 1 Franke Kitchens stainless steel prison toilet pan
2. REPORT CONDITIONS

The contents of this test report refers to the sample/s detailed above and does not infer that
the above samples (or any other similar samples) are SABS approved for quality and/or
performance.

In the instance where this report is used to verify compliance with the JASWIC Acceptance
Scheme, the validity of the test reports shall not exceed a period of one (1) year.
3 SAMPLE SUBMITTED
The prison toilet pan was received in a good condition and was suitable for testing.
Date sample received :31-10-2006
Date test started :01-11-2006
Date test completed :02-11-2006
4 TEST REQUESTED
To test the Franke Kitchens stainless steel prison toilet pan submitted for full compliance with the

requirements of: SABS 1733:2002 and in addition, with a 6 litre concealed cistern and with the
WCLP flush valve set for a 6 litre flush.

1 Dr Lategan Road Groenkloof, Private Bag X191 Pretoria 0001, Tel: +27 (012) 428-7911, Fax: +27 (012) 344-1568.

This test was performed by SABS Commercial (Pty) Ltd.

This report and the test results relate only to the specific sample(s) identified herein. They do not imply SABS approval of the quallty and/or
performance of the item(s) in question and the test results do not apply to any similar item that has not been tested.

(Refer also to the complete conditions printed on the back of this page.)

PAGE 48




